11

—

2l o2 Ie

131016

Item No Description
SLIP6L Engine
SL42T-01001 Deck
SLL2T-01102 Fronf fender
GB/T12618-1990 Rivet 5X10
SLL2T-07306 Spring

SL&2T-07107

Rear axis fixer

SL&6-5T07102

Rear wheel cover

SLL6-5T07010

Rear wheel

SLL2T-03012

Height adjustment comp

SL&2T-07303

Rear shield

SL&0T-A05050

Handle taggle

SL42T-05102

Lawer handle

SLL2T-05101

Upper handle

GB5789-1986 Bolt M6X45
SL&2T-05010 Throttle cable comp
GB/T6177.1-2000 Nut M6

SL42T-05040

Throttle cable

SL&2T-05107

Cable refainer

GB/T6177.1-2000

Nut M8

SL&2T-07103

Dust-praaf cover

SLL2T-04105

Left handle-mounting plafe

SLL2T-04106

Right handle-mounting plate

GB5789-1986

Bolt M8X18

GB/T6177 Nut M8
SL&2T-07105 Block spring
SL&2T-03010 Linkage

SL&2T-03103

Extension spring

GB/91-2000

Retainer 2x20

SL42T-07020

Front axis comp

GB/T1096-1979

Key 4.8X55X31

SL&27-02105

Blade flange

SLL2T-02104

Washer

SL42T-02101

Cutting blode

Y
47,
47,
Y
V. 4

SL&2T-02102

Blade nut

SL&27-02103

Blade disc

GB/T962-2002

Key #105X#30X3

GBY3-1987

Washer $10

SLL0T-AD2102

Blade disc bolt

GB/T61831-2000

Nut M8

SLL2T-04010

Grass cafcher assembly

SLL2T-04014

Gass block board

SL&2T-07030

Rear axle jointing assembly

SL&2T-04104

Rear flap axle

SLL6-5704107

Rear flap spring

GB/T9074 .17 Bolt M8X32
SL&2T-05108 Starter clip
GB/T962-2002 Washer $10.5X¢30X3
SL42T-07010 Front wheel

SL42T-07102

Front wheel cover

SL&2T-07108

Fronf axis fixer

SL&2T-09005

Sanli nose badge

SL&2T-01103

Height adjustment board

GB5785-2000

Bolt M10X1.0X20

GBY3-1987

Washer 10

SL&2T-10001

Single spark plug sleeve

SL4OT-A10003

lorison level

SL&2Z-10101

Muliple functional spawner

JEIG I U PR PR Y Y PR PR IO I N UV Y ) B (B S ) ) (B RS N P (PR R S ) Y Q) ) B [ ) ) ) [ R Y B G [ ) (S G (S R (O G QY Y (PR P () N G G




